1 AAAD
I‘.‘.‘.‘.. lllllllll ll .I"..(."l.l.\.\
'S

=8
\"
v 5
\

\':7 . 0‘0:.'.'.'0'.‘\
\

DISTRICT OF
SUMMERLAND

2024 Drinking Water Quality Annual Report
Facility No. 14-105-00001

June 27, 2025




Table of Contents

1.0 SYSTEM OVERVIEW AND DESCRIPTION.....ccuitttttiittenniereenniereaneierenssiersesssesssnssessssssesssssssssssssssssssssssssnsssessnsssssenas 3
1.1 SUMMERLAND WATER SYSTEM .....coiiiitittiiieieeertetttuiiaeeeeessessssieseesssssssssnneesssssssssnnsesessssssssammeesessssssssnmmesesssssssssnanesessesssrsnnnns 3
B 7T ) VSR 3
1.12WAter TreatmeENt PIANT ..................ccooeeueveeeeeeeeeeeieeeeeeeeceeeeee e e e eeteaeeee e s e essssaseeaeeeesttsaeeaeesestaseseeeseessassssesseeessssssesaesas 3
1.13 Water DiStriDULION SYSEEM................oeeeuveieeeeieeeeeeeeeee e e ettt e e st te e ettt e eettetestsseaaaastasaeassesassasssaasssssaasssssssassseaeasssanannes 5
b - | UPURTN 5
1.2 GARNETT VALLEY IRRIGATION “ONLY” SYSTEM.....ciiiitiiiiiiiiiiieieieieiiiiieieseistssssasssssssssssssssssssesssssssssssssssssssssssssssssssssssssssssssrsssssssensnes 5
1.3 SUMMERLAND RODEO GROUNDS WATER SYSTEM......uuiiiiieiiititieieeeeeeeetttnaaeeeeesssstanaaeeessssssssnnesesssssssssnneseessesssssninesesssssessnimneeeeeees 6
2.0 SYSTEM CLASSIFICATION AND OPERATOR CERTIFICATION .....cteuieitmuierieeniereennereennserssessesssssssesssnssssssnsnsesannnns 6
3.0 SOURCE SAIMPLING....ccuuctttuuerttenneeteenreereessiereessssssssssssssssssssssssessssssesessssesssssssesessssssesnssssssssssssssssssessnssssssnsssssannnne 6
UL SAMPLE SCHEDULES .........cceiiiiieieeeeeeeieeeieiesesesesesesasesesesasaasssesnsssssssnssssssssssnnsssssssssasssssssasasssssasasssssssssasesssnsssesssssesereeerereeerererens 9
3.11 Summerland Water System — 2024 Sample SCRedUle.......................coocueeeeeeieieeeiieeeeeeeeeeeeecteeesteeesse e e s steaessnaeens 9
3.12 Summerland Water Treatment Plant — 2024 Sample Schedule.........................ccooeeeereeiieeeeiiiieesiieeesieeeeceee e 10
3.13 Rodeo Water System — 2024 SAMPIE SCREAUIE .................ccc.ooemeeiiieiiieeeiieeeiee ettt e sttt ste e sste e stra e e s 11
4.0 BACTERIOLOGICAL SUMIMARY ....cceuuiiteeneiertenneereensecerensesesensssesessssessssssessssssesssssssssssssssssnsssssssssssessssssessnssessannsne 11
4.1 SUMMERLAND WATER SYSTEM ....oovtuuieiiieietttuuiieeeeeeeststntiaeeeeessssssssnneeesssssssssnnaesessssssssnnaeseessssssssnaesesesssssssnsneeessesssssnnnnnesssessees 11
4.2 RODEO GROUNDS WATER SYSTEM......uuuiiiiiittttuiieeeeerertrrsniaeeeeessssssnsaseseessssssssnnaesessssssssnnaeesssssssssneeeesssessssnmmeseessssssssssanseseesssses 12
5.0 ADDITIONAL WATER QUALITY INFORMATION ....ccuuiiteeniereeneiereaneierennsersesssesssnssesssnssssssssssssssssssssssssssssnssssssnns 12
5.1 COMPREHENSIVE SUMIMARY .......ccceeiiiiiiiiiiieieieieieieieeeeesesesasesesesesasassssnssnssssssnsssssssssssasssssssssssssssssssssssssssssssssssssssessssssssssssssserens 12
5.2 CHLORINE RESIDUAL ........cceiiiiiiiiiiie e e e e e e e eeeeeeeeee e e e e se e e s e s et et e s e e s e e s e s e a s s s b s b s aaaassbssssasssssasasasasssasasasasnsssasassnnsnsesnnssererererererarens 17
L0 T I 110 T RS 17
5.4 TRIHALOMETHANES & HALOACETIC ACIDS .......cceoiiiiiiiiiiiieteee ittt et eee et e teteseteeesesese s et s s sssssssasassssssasasasasssesasssssassssssssssrarsrsrennenrnns 18
5.5 CRYPTOSPORIDIUM AND GIARDIA ......ouuuunieeeeeeertutieeeeesesesssnnaaaeeesssesssnasaeesssssssssnsesssssssssssneeesssssssnnneeesessssssstameeeesesssssssmnsesesessses 18
N L o Ry YN T N -] o - RPNt 20
L0 2 Y1 c 7. =3RS 21
6.0 ANNUAL WATER CONSUMPTION....c..cittmeertrnneerreneereenscesssnseesssnsssessssssessanssssssnsssssanssssssnssesssnssesssnsssssssssessssnse 21
7.0 WATER QUALITY EVENTS ..ccuiitiueeitnncettenneereensessensesssnsssessanssessansssssanssesssnssssssnssssssnssssssssssssssnssssssnssssssnssssssnne 21
7.1 SUMMERLAND WATER SYSTEIM ...cceceiiiiiiiiiiieiieeieieieieieeetesesesesesesesasassesassnssssnnnsnsnsssssssssnsssssssssssssssssssssssssssssssesssssssssssssssssssssnsnne 22
8.0 SYSTEM SHORTFALLS AND PROBLEIMS ......ccecceitttnniietennccerenncetenseessnsscessasssesssnssesssnssesssnssssssnssssssnssssssnnsssssansane 22
8.1 SUMMERLAND WATER SYSTEM .....ccvvvuuuieieeeeeerruuueeeeeersessstsnaeeessssssstsnseeesssesssssneesesssssssssmseesessssssnnsmeeseesssssssnmesessssssssssnnneessessses 22
8.2 RODEO WATER SYSTEM ....ovvuuuuieeeeeertsuuneeeeeresessstsseeeeessssssssnaaeseessssssssnaesessssssssnnseesessssssssnsesesssssssssneeesssssssssmmeesesssssssssnneeeesssees 22
9.0 CAPITAL WORKS PLAN ....ccuittenieriteenieteeneetersseesessssessssssesessssesssssssssssssesssssssssssssesssnssssssnsssssssssssssnnssssssnssessnnnnne 23
9.1 COMPLETED PROJECTSIN 2024 ........cooiiiiiiiiei e e e e e oot e eeeeeeeese s e e e e et e s e s e e s e e s e a e e e b s b s e s anaasssasasasasasasasasssasasasasassresesennssesrennenenns 23
WATER TREATIVIENT PLANT ...oetiiiiiiiiiiiiieeieeeeeeeeeeeeeeeteeeeeteteteseeeteeseeeeeseeseeeeseeesesesessesssesesssssesesesesesesesasasasasssssssssssssssssnsnsssssnsnsssssnnnne 23
WVATERSHED........e0evevereeeereerereeeeeeeeesereeeeerereeeseeeseeeeeeeeeeeeessesaeeessesasessesssssssesssesssssesasassssssssssssssssssssssssssssssnssssssssssssssssssssssssssssssssnnnes 23
WATER DISTRIBUTION SYSTEM ... ...ceiiitttuuiieeeeeeetersutaeeeesestsssnineeeesssessstsnaaeeessssssssnnaeseessssssssnsesessssssssnmnseeessssssssssneesssssssssnaneesesessees 23
9.2 ANTICIPATED CAPITAL PROJECTS FOR 2025 .....coiiuiiiiiiiiiiiiiiieeeeeeeeeetiieeeeeeeeeatta e eeeeesaasaataaseessssessnanneaesesesssntesesssesssssnnaseesseessres 23
WWATER TREATIVIENT PLANT ...ouuuiiiiieiiitiiiieeeeeeeeettttieeeeeeetessntaaeeesesessssnnaeseesssssssnnnesessesssssssnnssesssssssssnnseeesssssssnaneeesesesssssnnnneeseeesees 23
WWATERSHED........cettuuieeeeeeetuttuaaeeeeeeeestenaaseeesessssananeeesssssssannnaseesssssssannesesessssssssnnseeessssssnnsnnsessssssssnnnnseessesssssnnneeeessesssssnneseesseeesren 24
WATER DISTRIBUTION SYSTEM .....ccvvverererereereerreeerreereerereeereeesesesesessesseesesssessessessssssssssssesssssssssesssssesesssasasasssssssssssssnsssnsnsssssnsssssssnnnne 24
0.3 FUTURE CAPITAL PROJECTS ...cceiiiiiiiiiiieiiieiiie st eeeeee st eeseeesesesesessseses e sas e s s nnssssnansanssssssssasnsssnsssasasasasasssasasesasasnsasnssrenssnsnsersrsnrrerens 24
10.0 EMERGENCY RESPONSE PLAN ......cittuiiitenierteeneereeseeseenssessenseessanssssssnssessssssssssnssssssnsssssssnssssssnssssssnssssssnnssasee 25



11.0 CROSS CONNECTION CONTROL (CCC)..cuurerruuersuerssuesssueisssnesssnessnesessessssessssessssnessssssssssssssessssessssessssesesessssnes 25

11.1 CCC WATER UTILITIES BYLAW NO. 2014-0109 ........ooooiiiiiiiiiiicic ettt 25
12.0 SUPERVISORY CONTROL AND DATA ACQUISITION (SCADA)....ccccueiemrisrurensunisssnenssnesssnesssesssessssesssssssssssssnes 25

T 0 0 7 U o 1 26

12.2 FUTURE SCADA UPDATES .......oooitiiitiiitie ittt sttt st et st b s s et s s b e saa e s s ba e s be s e s b e s s s be s e b e s eaae s sabesenaeesn b e s enaeeneas 26

2|Page



1.0 System Overview and Description

The District of Summerland (DOS) municipal water supply is comprised of two separate drinking water
systems that supply potable water to approximately 12,918 people based on the 2022 Census by Statistics
Canada. The Summerland water system, also referred to as the Trout Creek water system, is the largest
and currently satisfies greater than 99 percent of the District’s potable water demands.

The Rodeo Grounds water system is classified as a small water system with three connections.

1.1 Summerland Water System

1.11 Supply

There are nine District-owned reservoirs throughout the 760 square kilometer Summerland watershed.
These reservoirs include Thirsk, Headwaters #1, #2, #3, #4, Crescent, Whitehead, Isintok and Tsuh as
shown in Figure 2. The Summerland water system is gravity fed from Trout Creek and utilizes this
diversion as the main supply. This water diversion feeds, via an open channel flume, into the Summerland
Reservoir that acts as a 68ML (million litre) settling and balancing pond.

Water leaving the Summerland reservoir passes through a coarse intake screen followed by a finer mesh-
screening chamber to remove any large debris before entering the water treatment plant and irrigation
system.

In 2010, the initial phase of separating the irrigation system from the domestic water system was
completed. A 13MLD (million litre per day) capacity line in the upper Prairie Valley area was separated
from the combined domestic/irrigation system and now serves as an irrigation-only piping system.

An additional phase of separation occurred during the Garnett Valley upgrade in 2017 (see section 1.2 for
more details). The irrigation “only” line from Garnett Dam was extended east up Jones Flat Road where
the irrigation connections were removed from the Summerland potable water supply and connected to the
Garnett Valley Irrigation System. All Garnett Valley residences are now part of the Summerland water
system and receive domestic water from the water treatment plant.

1.12 Water Treatment Plant

The water treatment process (see Figure 1) consists of coagulation, flocculation, sedimentation, filtration
and chlorine disinfection with a capacity of 76MLD. There are two ballasted floc ACTIFLO clarifiers and
six dual media DUSENFLO filters. This was the first water treatment plant in British Columbia to utilize
this process. Through the utilization of microsand, in addition to coagulant and polymer, the weight of
the floc and speed of formation is greatly increased. This allows for rapid settling to occur in a much
smaller footprint than conventional treatment plants.

3|Page



A designated waste tank collects wastewater from the treatment process. Submersible pumps lift the
wastewater to two on-site settling ponds. Pumps lift the settled sludge to drying beds that are located near
the Summerland landfill site.

The recycled supernatant from the settling ponds is gravity fed back to the treatment process. This
innovative design involves recycling up to 10% of the supernatant back to the front of the process for re-
treatment. This significantly improves the water use efficiency of the process and makes it the first water
plant in Canada to utilize this technology. The following graph indicates the monthly average volume of
water recycled back to the raw water tank.

2024 Monthly Average Volume of Recycled Water

120.0
100.0 6.2%

80.0 6.5%

2ok 6.7%

60.0 7.9%

40.0 0.3, 6 4%

200 90%  95%  95% 9.2%  103%

. N |
Q& QA & & & &
& & & vQ \° S s%’ @) 6@" & &
4 QQ‘/O ¥ Q\r O o\\ Y
g N Q
mmmm \W/TP Recycle, ML WTP Recycle, %

Historical sampling results indicate that recycled water contributes very little to the number of coliforms,
colour, turbidity, Cryptosporidium oocysts and Giardia cysts returned to the head of the plant. Lab results
for recycled water indicates significantly better water quality characteristics than that of the raw water
from Trout Creek.

The treatment plant design is in accordance with LEED Silver guidelines. This design capitalizes on
natural energy sources through use of extensive natural light and heat pumps to transfer energy from raw
water. Rainwater is collected and infiltrated back into the ground in dry wells to reflect the
predevelopment site conditions. The landscaping of the site closely reflects native species and requires
no supplementary irrigation.

4|Page



Sludge Sludge
Drying Thl I«er]
Beds nds

’—~F‘ -

i /,( rro W ore IS
Infiltration

¥ N = )
ERR%EII W\Screen //4 Water Recycle =
(W /w/ Settling
4 ‘,:'/ / Ponds
&

—
Polymer

&
XX //.

Raw Water

Filter

ﬁ Blower

)|s|r\ Fctloh ﬂ_] ‘7
;| | a2 | i

T | = Consumers
| |

Chlorin 5 d Clearwell

Polymer

Coagulant

Figure 1 — Water Treatment Plant Schematic

1.13 Water Distribution System

The water distribution system piping ranges in size from 50mm to 1.37m in diameter, with a total
combined length of approximately 216km. Thirteen pressure-reducing stations, twelve pumping stations
and three in-ground storage tanks regulate system pressures ranging from 35 to 175psi at the consumer
level.

1.14 Wells

Two wells named TW3 and TW3, installed on the Summerland Rodeo Grounds property in 2003, serve as
an emergency supplemental water source when flows from Trout Creek are insufficient to meet system
demands. The relatively minor combined output of TW3 and TWs was determined to be 66LPS (liters per
second). Supplemental well water was not required in 2024.

1.2 Garnett Valley Irrigation “only” System

The Garnett Valley Irrigation system is gravity fed utilizing Garnett Reservoir as the supply. Garnett
Reservoir has an upper catchment area of 56 square kilometers, which also encompasses the Eneas
Reservoir. The reservoir is located on Eneas Creek but receives much of its water from underground

springs.

5|Page



1.3 Summerland Rodeo Grounds Water System

The Summerland Rodeo Grounds is a small water system located on Bathville Road. There are three
connections on this system including the Rodeo Grounds, caretakers’ residence and the Kettle Valley
Railway station. A 2HP submersible pump supplies water to the system with a maximum pumping rate of
255LPM (liters per minute). The 150mm diameter well is located on the Rodeo Grounds property and is
54m deep.

2.0 System Classification and Operator Certification

The British Columbia Environmental Operators Certification Program (BC EOCP) classifies both the
District of Summerland’s water distribution system and water treatment plant as class IV systems (where
class I is the least complex and class IV is the most complex).

The District currently employs six full-time staff members to operate and maintain the water treatment
plant, water distribution system and upper reservoir water supply system. Water supply technician’s
certifications range from levels I to IV in both water distribution and water treatment.

EOCP Water Distribution Water Treatment
Certification Certification Level Certification Level

No. IV 111 11 v 111 11 |
1510 X X
7058 X
4020 X X
9357 X X
1439 X X

156247 X X

Operators maintain EOCP certifications through various accredited training opportunities. Future
certification plans include upgrading operators to higher levels.

3.0 Source Sampling

Summerland’s watersheds combined encompasses approximately 815 square kilometers. Within this
boundary, the DOS owns and operates 12 water storage reservoirs as shown in Figure 2. Various other
lakes and tributaries also contribute to the water supply on a seasonal basis. Due to the size and layout of
the watershed, source sampling is limited. The Summerland Reservoir is located approximately 300m
east, and hydraulically down gradient of the Summerland Landfill. Due to this proximity, additional
sampling is a requirement of the Summerland Landfill Operating Certificate MR15275, issued under the
provisions of the Environmental Management Act. Sample collection from specified monitoring wells

6|Page



and the Summerland reservoir is scheduled quarterly. Samples are submitted to ALS Environmental Lab
in Burnaby for analysis.

In addition to analysis of various parameters, water levels are recorded from 18 monitoring wells and the
Summerland Reservoir on a bi-weekly to monthly basis. Atkins Realis Canada Inc. presented the data in
the 2024 DOS Landfill Annual Environmental and Water Quality Report. In summary of this report, the
Landfill leachate did not negatively affect water quality in the Summerland Reservoir.

7|Page



Dt t Bossrnbary - -
Wisker quuantiny i siinen fuses 1122 B4 ot Bmarnbory
Labher chevamon i fout abune s sos bevel 39 @ sl Comvet Ronad Raddway - - -
St chevation i feet sbone e ses bevel o I N— Poserine
Teatt
s« v————— — Sesle aperos ' 50.000

Figure 2 - District of Summerland Watershed Map

8|Page



3.1 Sample Schedules

A sample schedule is used as a guideline for sampling events throughout the year. The following tables
indicate the location and approximate timing for sample collection. Depending on the type of analysis,